o

- %

BROCKVILLE

CITY OF THE 1000 ISLANDS

o

CITY OF BROCKVILLE
WATER POLLUTION CONTROL CENTRE

2022 ANNUAL REPORT

Peter Raabe, P. Eng., Director of Engineering and Infrastructure
Brandon Goddard, Supervisor — Wastewater Systems Division

DATE: January 23, 2023



2022 ANNUAL REPORT
CITY OF BROCKVILLE - WPCC

EXECUTIVE SUMMARY

The enclosed 2022 Annual Report is prepared in accordance with the Environmental
Compliance Approval (ECA) for the City of Brockville’s Water Pollution Control Centre
(WPCC) for submission to the Ontario Ministry of the Environment, Conservation and
Parks (MECP). A copy of this report is also made available at City Hall and on the City’s
website for public viewing. Included with this report are analytical data, plant flow, plant
[...]
Sampling Sample ECA Testing ECA WPCC
Point Type Requirement Sampling Sampling
Frequency Frequency
Raw 24 hr Composite BODs, TSS & TP Quarterly - Jan, Twice per week
Apr, July & Oct
Influent 24 hr Composite TKN Quarterly - Jan, Quarterly - Jan,
Apr, July & Oct Apr, July & Oct
Final 24 hr Composite CBODs, TSS & TP Weekly Twice per week
Effluent 24 hr Composite TAN Weekly Weekly
Grab E. coli., pH & Weekly Weekly
Temperature
Grab Acute Lethality to Quarterly - Jan, Quarterly - Jan,
Rainbow Trout and Apr, July & Oct Apr, July & Oct
Daphnia Magna
Calculation Un-ionized ammonia Weekly Weekly

Operational Process Control Sampling & Testing

Mixed Liquor

Temperature, pH, SS5,
SS30, SVI & microscope
slides

Sampling Point Sample Testing Performed WPCC Sampling
Type Frequency
Raw Influent 24 hr DRP & pH Weekly
Composite
24 hr COD Twice per week
Composite
24 hr Nitrate Monthly
Composite
Final Effluent 24 hr DRP & pH Weekly
Composite
24 hr BODs Twice per week
Composite
24 hr Nitrate Monthly
Composite
Head of the 24 hr BODs, TSS, TP, DRP, pH & Twice per week
Primary Clarifiers | composite cob
Primary Effluent 24 hr BODs, TSS, TP, DRP, pH & Twice per week
Composite COD
Primary Raw Grab %TS, %VS & pH Twice per week
Sludge
Digested Sludge Grab %TS, %VS, pH, Volatile Weekly
Acids & Alkalinity
Centrifuge Grab %TS, %VS & TSS Weekly
Samples
Return Activated Grab TSS Twice per day — Monday to Friday
Sludge & Waste
Activated Sludge
Aeration Tank Grab MLSS, MLVSS, Three times per week

WPCC staff performs analysis on the samples collected and also sends out
samples to an outside lab that is accredited with the Canadian Association
for Laboratory Accreditation (CALA).

Page 8 of 24




2022 ANNUAL REPORT
CITY OF BROCKVILLE - WPCC

e

WPCC staff maintains an Excel operational process worksheet that provides
operational process control calculations and trending to assist in the
operational control of the biological/activated sludge process. This
operational process worksheet provides WPCC staff with the following
operational control parameters: Mixed Liquor Suspended Solids (MLSS),
Mixed Liquor Volatile Suspended Solids (MLVSS), Sludge Age,
Food:Microorganism Ratio (F:M), Solids Retention Time (SRT) and Wasting
and Forming Loading.

Ultraviolet radiation is the control measure used for final effluent
disinfection to ensure compliance with our ECA for E. coli.

Aluminum sulfate (Alum) is the control measure used to aid in phosphorus
removal. The consumption of chemicals that aid in achieving effluent criteria
are tracked by the treatment facility and are outlined in Appendix E: 2022
WPCC Chemical Summary Report.

WPCC staff use the web-based software Watertrax to manage our
operational process and compliance data. An alerting function within
Watertrax is used as a control measure to alert Operational staff of any data
results that may indicate an operational trend and allow for any process
changes that may be required to ensure the quality of our effluent.

As an additional control measure to ensure the quality of our final effluent,
Abatement staff continued to monitor and work with local industry in 2022.
Industry Waste Survey Reports continue to be updated and reviewed by
Abatement staff.

A summary of the calibration and maintenance carried out on all
effluent monitoring equipment;

The City of Brockville uses the WorkTech preventative maintenance program
to coordinate and track all plant maintenance as recommended by the
original equipment manufacturer (OEM). Inspection, testing and calibration
of electrical, instrumentation and SCADA equipment is performed and
documented by fully trained and qualified contractors. The equipment
includes process digester gas systems, overhead cranes and gantries, fall
protection devices, heating, ventilation and air conditioning (HVAC)
systems, standby generator equipment and high voltage switchgear, to
name a few. Critical process equipment found to be malfunctioning is
repaired or replaced immediately. The City employs an Industrial Mechanic
Millwright who repairs and maintains process and mechanical equipment.

Instrumentation equipment is maintained in accordance with OEM
recommendations, or better. Historical calibration sheets are completed
each time, and if the instrument is out of calibration, corrective action is
implemented along with the contractor performing the calibration. In 2022
all instrumentation equipment passed calibration.

Page 9 of 24



2022 ANNUAL REPORT
CITY OF BROCKVILLE - WPCC

®

(@

(M)

The summary equipment list is included in Appendix G: 2022 Annual
Flow Meter Calibrations Reports. Various programs are in place to
ensure we are current with new technologies, replace end-of-life equipment
and maintain a high level of quality assurance.

A description of efforts made, and results achieved in meeting the
Effluent Objectives of Condition 6 (of ECA # 7875-9Q7JVZ);

The summary of the analysis results of the compliance sampling at the
WPCC are shown by month in Appendix B: 2022 WPCC Performance
Assessment Report for both the raw influent and final effluent samples.
Compliance with the final effluent objectives was achieved in concentration
for CBODs, TSS, TP and TAN.

The objective requirement for pH of the final effluent is 6.5 to 8.5, inclusive,
at all times. In 2022 the final effluent pH ranged from 6.80 to 7.20. The
objective limits were met.

The objective requirement for E. coli is a Monthly Geometric Mean Density
of 100 organisms/100 ml. The objective limit for the final effluent E. coli
was met in 2022.

A tabulation of the volume of sludge generated in the reporting
period, an outline of anticipated volumes to be generated in the
next reporting period and a summary of the locations to where the
sludge was disposed;

The City of Brockville processed the digested sludge through our centrifuge
and produced a dry biosolids product (cake). A tabulation of the volumes
produced and disposal methods is outlined in Appendix F: 2022 WPCC
Centrifuge Sludge Feed and Cake Disposal Summary Report. In 2022
our cake was hauled to GFL Environmental Inc. in Iroquois, Ontario for
recycling. GFL Environmental Inc. has a C of A to receive this material.

No significant change in the volume of digested sludge or dry biosolids is
anticipated for 2023.

A summary of any complaints received during the reporting period
and any steps taken to address the complaints;

Nothing to report

Page 10 of 24



2022 ANNUAL REPORT
CITY OF BROCKVILLE - WPCC

Q)

€),

()

M

A summary of all Bypass, Plant Overflow, Spill or abnormal
discharge events;

The occurrence of a bypass, plant overflow or spill event results in the
generation of an event report and entry into the operational log.

There were no plant bypasses, overflow or spill events in 2022. See
Appendix D: 2022 WPCC Bypass/Plant Overflow/Spill Summary
Report.

A copy of all Notice of Modifications submitted to the Water
Supervisor as a result of Schedule B, Section 1 (to ECA # 7875-
9Q7JVZ), with a status report on the implementation of each
modification;

A Notice of Modification to Sewage Works for a Newterra Pilot System for a
Wastewater Treatment Facility was submitted to the Water Supervisor on
June 2", 2020. See Appendix I: Notice of Modification to Sewage
Works. Pilot system is still currently installed and operational.

A report summarizing all modifications completed as a result of
Schedule B, Section 3 (to ECA # 7875-9Q7JVZ); and

Nothing to report

Any other information the Water Supervisor requires from time to
time.

Nothing to report

5. KEY CONTACTS AND REFERENCES

For further information on this report, enquiries on a related topic, or to arrange a
plant tour of the wastewater treatment facilities, please contact:

Peter Raabe, P. Eng. Brandon Goddard

Director of Engineering & Infrastructure Supervisor — Wastewater Systems
613-342-8772 ext. 3257 613-342-8772 ext. 8301

E-mail: praabe@brockville.com E-mail: bgoddard@brockyville.com
Ministry of the Environment, Conservation and Parks WWWw.ene.gov.on.ca
Ontario Water Wastewater Certification Office WWW.OWWCO0.Ca

Water Environment Federation www.wef.org

Water Environment Association of Ontario WWW.Weao.org
Ministry of Ontario Agriculture, Food and Rural Affairs www.omafra.gov.on.ca

Page 11 of 24



Appendix A

T
Somm

T
20mm 10mm

T
10mm 20mm

1o0mm somm  BLOWER 100mm
CHANNEL AERATION
AERATION
TANK #1
ML ML
E S - = I O
o o o o o 1)
g lglg| 8|88
3 H 3 <3 Qe e SECONDARY
2 z 2 Y |9 |4 CLARIFIER #1
NEW Y LY
PARSHALL
FLUME
AERA‘H;N
TANK
BYPASS ~ ML ML
I P T T T O I O
¢l gl gl8|8|sg WAS [
800 md 2,290 mid Q=22,223 m¥/d 3 3 3 <3 e 573 mld SECONDARY
488 Kgid TSS01.773 Kld I sl g2 e8¢ 04,146 Kgl cumrer f2 - || !
EXISTING EXISTING EXISTING NEW SPLITTER | RS
SCREEN AERATED PRIMARY PARSHALL BOX
GRIT TANK] CLARIFIER FLUME AERATION
I TANK #3 TSI5=449 Kg/d
12008 RAW N Pl ~ ML ML
SEWAGE TRUNK FROM '/ A A ” Fd g 3 3 B £
MAIN' PUMPING STATION AN PE oleolaoleloloe wes ks
S| 8|5 |8|8g]¢8 SPLITTER seconpary WAS !
f PD " z z z & & & BOX CLARIFIER #3
— —
| me Lyl
v -
@ | ! AERATION
| l EXISTING TANK #4
| SCUM | - T T
| | MANHOLE M " I ‘ ‘ o g
‘ | | ' slelglelely L
o | o | o
orl I | £ lglgl gl gl g WAS
‘ §,¢,8, 8,8, ¢ SECONDARY 1]
| | | |2 %] % < 2 |7CLAEIEL 44 «
| |
| N IR RN AR 25 e
| L o
| |
‘ 1 SM | I ML q I/ [N
| |
v
- - = I
| |
| I . RAS
| WAS
5 S S WS S — S —
|
_l ROT [PoLvMeR] |
sene | D |
! CcF - PN s
HOLDING < N
| TANK
I « T T
b
| TWAS I Q=341 m/d RAS/WAS
5 L — | TS5=2,145 Kgld PUMPING
%g | | | | f STATION
- | | | I
g |
7
& | ! EXISTING I DSN |
i ‘ ‘ DIGESTER I |
= I
o | FROM
2 | | ! PLANT
o | EFFLUENT
H i | TWAS v
A et [
5
i l ! N
g i - ! TWAS HOLDING TANK
53 - -
2 ‘ RS o (R
§ I
o 18 i los_
H — ! —— — —
| 1
5 l
2 EXISTING
> SCREENING/GRID  TO OFF—SITE DISPOSAL |
El CONTAINER EXISTING PRIMARY NEW SECONDARY
z | TREATMENT PLANT TREATMENT UPGRADE
2
&l |
5
A
S ; _ LANDFILL
S (WINTER)
gl |
&
! l .
i i THE LIQUID AND SOLID MASS BALANCE IS
S PREPARED ON THE BASIS OF AVERAGE
3 v DAILY FLOW OF 21,800 mjd AND INFLUENT
> APPLICATION TSS OF 160 mg/I.
< AGRICULTURAL
g (SUMMER)
&
H

Q=21,881 m¥d
SS=77 Kg/d

7
TSS

90 m/d
7 Kgid

UV DISINFECTION

EW SYSTEM

TO RDT

LEGEND

LIQUID STREAM

m= == AR STREAM

FE 201001.22| 2 | ISSUED FOR CONSTRUCTION
20094110 | 1| ISSUED FOR TENDER
DATE No. | REVISION

TO ST.LAWRENCE
RIVER

SLUDGE/SCUM/SCREENING STREAM

ALM LUM

cr CENTRATE

CF CENTRATE /FILTRATE
DS DIGESTED SLUDGE

DI DISINFECTED INFLUENT

DWs DEWATERED SLUDGE

DSN DIGESTER SUPERNATANT
FE FINAL EFFLUENT

FT FILTRATE

eT

ML MIXED LIQUOF

PD PROCESS DRA\N

PE ENT

Pl PRIMARY INFLUENT

POS POLYMER

PS PRIMARY SLUDGE

SM SCUM

RAS RETURN ACTIVATED SLUDGE
RAW RAW SEWAGE

RDT ROTARY DRUM THICKENER
SCNG SCREENINGS

SE SECONDARY EFFLUENT
TWAS THICKENED WASTE SLUDGE
WAS WASTE ACTIVATED SLUDGE

SK2013-44

Prime Consultant:

The THOMPSON ROSEMOUNT GROUP Inc.
architect & consultin, ngineers

ef
CORNWALL KINGSTON GUELPH OTTAWAl
1345 ROSEMOUNT AVE, CORNWALL, ON.

5602

BIAL: moiOtges

igj‘; Hydromantis, Inc.
Consulting Engineers

oNTARID

HAMILTON CAMBRIDGE
(905) 522 0012 (s19) 624 7223

3 c..-.n..t
Stantec Consulting Ltd.
1505 Loperriere Avenue
/\ Otiowa ON Conada
/1 KIZ 711

Tel. 613.722.4420
Fax. El 3. 722 2759

__ Stantec ™

THIS IS A COPYRIGHTED DRAWING AND DESIGN
WHICH SHALL NOT BE USED, REPRODUCED OR
REVISED WITHOUT WRITTEN PERMISSION.

E CONTRACTOR SHALL CHECK AND VERIFY

designed by H.T.| scde N.T.S]
drawn by E.C.| contract no. 200902
checked by G.0.5.] drawing no.
by
EET P-010
dote  JANUARY 2010]
PROJECT
BROCKVILLE WPCC
UPGRADES
BROCKVILLE ONTARIO

e
PROCESS FLOW DIAGRAM

" ey
BROCKVILLE
CITY OF THE 1000 ISLANDS

THE CORPORATION OF THE
CITY OF BROCKVILLE

Page 12 of 24



Appendix B

BROCKVILLE WATER POLLUTION CONTROL CENTRE
PERFORMANCE ASSESSMENT REPORT

MUNICIPALITY: BROCKVILLE DESCRIPTION: A Secondary Treatment Facility, complete with two anaerobic digesters, YEAR: 2022
PROJECT: BROCKVILLE two centrifuges for sludge thickening and two RDT's for sludge co-thickening and utilizing WATER COURSE: ST. LAWRENCE RIVER
WORKS NUMBER: 120000122 Alum for phosphorus removal and UV for effluent disinfection DESIGN CAPACITY: 21.800 x 1000m3/day
PEAK DESIGN CAPACITY: 62.500 X 1000m3/day
MONTH FLOWS BOD/CBOD SUSPENDED SOLIDS PHOSPHORUS TOTAL AMMONIA NITROGEN PH (GRAB) E. COLI
TOTAL AVG DAY | MAX DAY AVG RAW AVG EFF | TOTAL | AVG RAW | AVG EFF TOTAL | PERCENT | AVG RAW | AVG EFF TOTAL PERCENT AVG EFF TOTAL E. Coli
FLOW FLOW FLOW BOD CBOD LOADING SS SS LOADING | REMOVAL PHOS. PHOS. LOADING | REMOVAL TAN LOADING (Org/100 ml)
1000M3 1000M3 1000M3 (mg/L) (mg/L) | EFF CBOD| (mg/L) (mg/L) EFF SS (mg/L) (mg/L) |EFF PHOS. (mg/L) EFF TAN MIN MAX | (GEOMEAN )
(kg/day) (kg/day) (kg/day) (kg/day)
DEC 22 566.82 18.285 41.369 127.00 2.20 40.23 145.00 6.00 109.71 95.9 2.78 0.31 5.67 88.8 0.46 8.41 7.1 7.1 2
NOV 22 460.88 15.363 32.911 163.00 2.80 43.02 169.00 6.00 92.18 96.4 2.62 0.38 5.84 85.5 0.56 8.60 6.8 7.2 2
OCT 22 395.60 12.761 16.007 177.00 2.80 35.73 203.00 6.00 76.57 97.0 2.84 0.46 5.87 83.8 0.16 2.04 6.9 7.2 1
SEP 22 449.60 14.987 23.663 159.00 2.10 31.47 186.00 4.20 62.95 97.7 3.37 0.35 5.25 89.6 0.14 2.10 7.0 7.1 0
AUG 22 418.09 13.487 20.040 174.00 2.70 36.41 191.00 5.00 67.44 97.4 3.50 0.47 6.34 86.6 0.59 7.96 6.9 7.1 3
JUL 22 459.76 14.831 29.727 171.00 3.40 50.43 203.00 6.00 88.99 97.0 2.94 0.39 5.78 86.7 0.86 12.75 6.8 7.1 2
JUN 22 478.97 15.966 20.583 187.00 3.10 49.49 209.00 6.00 95.80 97.1 3.11 0.45 7.18 85.5 0.63 10.06 6.9 7.1 2
MAY 22 517.31 16.687 21.372 149.00 3.30 55.07 188.00 7.00 116.81 96.3 2.84 0.41 6.84 85.6 0.63 10.51 6.8 7.0 8
APR 22 655.16 21.839 34.532 117.00 3.20 69.88 139.00 7.00 152.87 95.0 2.15 0.45 9.83 79.1 2.82 61.59 6.9 7.1 12
MAR 22 772.45 24.918 43.805 94.00 3.20 79.74 113.00 6.00 149.51 94.7 2.02 0.25 6.23 87.6 4.64 115.62 7.0 7.1 4
FEB 22 435.43 15.551 41.895 159.00 3.90 60.65 180.00 7.00 108.86 96.1 3.12 0.36 5.60 88.5 4.79 74.49 6.8 6.9 8
JAN 22 374.61 12.084 13.448 169.00 3.30 39.88 193.00 5.00 60.42 97.4 3.48 0.33 3.99 90.5 0.68 8.22 6.8 6.9 2
AVG 16.397 153.83 3.00 49.33 176.58 5.93 98.51 96.51 2.90 0.38 6.20 86.49 1.41 26.86 4
MAX 43.805 187.00 3.90 79.74 209.00 7.00 152.87 97.74 3.50 0.47 9.83 4.79 115.62
12.0 (Nov. 1 to
Apr. 30) 8.0
Objective (May 1 to Oct.
Limit 15.00 15.00 0.80 31) ©5=085 100
18.0 (Nov. 1 to [392 (Nov. 1 to
Apr. 30) 16.0  |Apr. 30) 349
Compliance (May 1 to Oct. |(May 1 to Oct.
Limit 21.800 25.00 545.00 25.00 545.00 1.00 21.80 31) 31) 6.0 - 9.5 200
TOTAL LOADINGS
TOTAL TOTAL TOTAL COMMENTS:
RAW RAW RAW
MONTH BOD SS PHOS.
(kg/day) | (kg/day) | (kg/day)
DEC 22 2,322 2,651 51
NOV 22 2,504 2,596 40
OCT 22 2,259 2,590 36
SEP 22 2,383 2,788 51
AUG 22 2,347 2,576 47
JUL 22 2,536 3,011 44
JUN 22 2,986 3,337 50
MAY 22 2,486 3,137 47
APR 22 2,555 3,036 47
MAR 22 2,342 2,816 50
FEB 22 2,473 2,799 49
JAN 22 2,042 2,332 42
AVG 2,436 2,806 46
MAX 2,986 3,337 51

Page 13 of 24




Appendix C

2022 WPCC Flow Summary Report

Sampling Point: 012 Primary Effluent

Daily Flow(Inline Instrument)

Page 14 of 24



Appendix D FORM: 205-2.1

Water Pollution Control Centre Bypass/Plant Overflow/ Spill

ECA Number: 7875-9Q731vVZ

Facility Name: WPCC Report Year: 2022
Bypass/Plant Overflow/Spill Monthly Summary
Bypass Plant Overflow
MONTH No. of Days Duration Volume No. of Days Duration Volume
(days) (hours) (1,000 m?) (days) (hours) (1,000 m?)
January
February
March
April
May
June
July
August
September
October
November
December
TOTAL 0 0 0 0 0 0
Volume of Bypass Volume of Plant Overflow
as % of * #DIV/0! as % of * #DIV/0!
Average Daily Flow (ADF) Average Daily Flow (ADF)

e I

Comments:

[ oaoomi

Note: % = Volume of Bypass divided by ADF divided by 365

Nothing to Report in 2022

Bypass:

Plant Overflow:

Spill:

Means diversion of sewage around one or more unit processes within the sewage treatment plant with the diverted sewage flows being
returned to the Sewage Treatment Plant train upstream of the Final Effluent sampling location, and discharging to the environment

through Sewage Treatment Plant outfall.